This video will teach you how to add fuse holders to a Victron Lynx Power In so that it can hold fuses in the same way that the Lynx Distributor can.

Parts Needed:

➤Victron Lynx Power In: https://amzn.to/3fwoM7y

➤4x M8 – 1.25 x 30 Bolts: https://amzn.to/3wrYQ3S

➤8x M8 – 1.25 Nuts: https://amzn.to/3fBXGfA

➤12x M8 Washer (16mm OD): https://amzn.to/3yw0Ee7

➤4x M8 Split Lock Washer: https://amzn.to/2RHGVr8

Or… the Lynx Distributor, which already has the bolts installed and is ready to go, right out of the box: https://amzn.to/3fb7nTe